Parts for T31634 - 10" Double-Bevel Sliding Compound Miter Saw

If you cannot locate your part below, please contact our tech support department at techsupport@grizzly.com or 570-546-9663.

Please note: All parts ship out of our Springfield, Missouri facility.

Ref # Part # Description Price Qty
001 PT31634001
MITER ANGLE SCALE
N/A
002 PT31634002
BUTTON HD CAP SCR M5-.8 X 12
Item is no longer available
PT31634002 Replaced By PBHS06M
N/A View Replacement
003 PT31634003
PHLP HD SCR M4-.7 X 8
Item is no longer available
PT31634003 Replaced By PS07M
N/A View Replacement
004 PT31634004
HOLLOW HANDLE 15 X 54, 4
N/A
005 PT31634005
HEX STANDOFF STUD M6-1 X 28
N/A
006 PT31634006
FOOT
N/A
007 PT31634007
BASE
N/A
008 PT31634008
HEX STANDOFF STUD M6-1 X 28 LH
N/A
009 PT31634009
FLAT WASHER 10MM
Item is no longer available
PT31634009 Replaced By PW04M
N/A View Replacement
010 PT31634010
WAVY WASHER 10MM
N/A
011 PT31634011
LOCK NUT M10-1.5
Item is no longer available
PT31634011 Replaced By PLN05M
N/A View Replacement
012 PT31634012
EXTENSION ROD 9-3/4" (LONG)
N/A
013 PT31634013
EXTENSION ROD 7-5/8" (SHORT)
N/A
014 PT31634014
LOCK NUT M6-1
Item is no longer available
PT31634014 Replaced By PLN03M
N/A View Replacement
015 PT31634015
TABLE EXTENSION (L)
N/A
016 PT31634016
SET SCREW M6-1 X 6
Item is no longer available
PT31634016 Replaced By PSS02M
N/A View Replacement
017 PT31634017
WORKPIECE STOP (L)
N/A
018 PT31634018
PHLP HD SCR M6-1 X 20
Item is no longer available
PT31634018 Replaced By PS26M
N/A View Replacement
019 PT31634019
FLAT WASHER 6MM
Item is no longer available
PT31634019 Replaced By PW03M
N/A View Replacement
020 PT31634020
PHLP HD SCR M5-.8 X 12
Item is no longer available
PT31634020 Replaced By PS08M
N/A View Replacement
021 PT31634021
FENCE EXTENSION (L)
N/A
022 PT31634022
HOLLOW HANDLE 15 X 32, 4
N/A
023 PT31634023
HEX STANDOFF STUD M6-1 X 14
N/A
024 PT31634024
SET SCREW M6-1 X 14
Item is no longer available
PT31634024 Replaced By PSS91M
N/A View Replacement
025 PT31634025
FLAT WASHER 8MM
Item is no longer available
PT31634025 Replaced By PW01M
N/A View Replacement
026 PT31634026
LOCK WASHER 8MM
Item is no longer available
PT31634026 Replaced By PLW04M
N/A View Replacement
027 PT31634027
CAP SCREW M8-1.25 X 25
Item is no longer available
PT31634027 Replaced By PCAP31M
N/A View Replacement
028 PT31634028
HEX STANDOFF STUD M6-1 X 14 LH
N/A
029 PT31634029
FENCE
N/A
030 PT31634030
FENCE EXTENSION (R)
N/A
031 PT31634031
TABLE EXTENSION (R)
N/A
032 PT31634032
COMPRESSION SPRING 0.8 X 9.6 X 23.2
N/A
033 PT31634033
WORKPIECE STOP (R)
N/A
034 PT31634034
PLATE
N/A
035 PT31634035
TAP SCREW M4.8 X 14
N/A
036 PT31634036
FIXED BLOCK
N/A
037 PT31634037
ROLL PIN 3 X 16
Item is no longer available
PT31634037 Replaced By PRP02M
N/A View Replacement
038 PT31634038
TAP SCREW M4 X 8
Item is no longer available
PT31634038 Replaced By PHTEK4M
N/A View Replacement
039 PT31634039
CUTTING ARM SUPPORT
N/A
040 PT31634040
MITER LOCK ROD
N/A
041 PT31634041
ADJUSTABLE FOOT M8-1.25 X 40
N/A
042 PT31634042
COMPRESSION SPRING 0.8 X 11 X 34
N/A
043 PT31634043
PHLP HD SCR M4-.7 X 12
Item is no longer available
PT31634043 Replaced By PS02M
N/A View Replacement
044 PT31634044
SUPPORT
N/A
045 PT31634045
MITER LOCK HANDLE
N/A
046 PT31634046
ADJUST PIN
N/A
047 PT31634047
LOCKING BLOCK
N/A
048 PT31634048
BEVEL LOCK ROD
N/A
049 PT31634049
SET SCREW M5-.8 X 8
Item is no longer available
PT31634049 Replaced By PSS31M
N/A View Replacement
050 PT31634050
STOP PLATE
N/A
051 PT31634051
COMPRESSION SPRING 0.8 X 6 X 20
N/A
052 PT31634052
LOCK ROD
N/A
053 PT31634053
CUTTING ARM SUPPORT LOCK SHAFT
N/A
054 PT31634054
FLAT HD SCR M5-.8 X 20
Item is no longer available
PT31634054 Replaced By PFH54M
N/A View Replacement
055 PT31634055
STOP PLATE
N/A
056 PT31634056
SLEEVE
N/A
057 PT31634057
FIXED HANDLE 25 X 10, M5-.8 X 16
N/A
058 PT31634058
SET SCREW M6-1 X 20
Item is no longer available
PT31634058 Replaced By PSS25M
N/A View Replacement
059 PT31634059
PLASTIC LOCK RING
N/A
060 PT31634060
CAP SCREW M6-1 X 25
Item is no longer available
PT31634060 Replaced By PCAP06M
N/A View Replacement
061 PT31634061
DEPTH STOP PLATE
N/A
062 PT31634062
WAVY WASHER 8MM
N/A
063 PT31634063
FLAT WASHER 8MM
Item is no longer available
PT31634063 Replaced By PW01M
N/A View Replacement
064 PT31634064
SCREW M6 X 12
N/A
065 PT31634065
SUPPORT ARM AXIS SHAFT
N/A
066 PT31634066
FIXED PIN
N/A
067 PT31634067
COMPRESSION SPRING 0.9 X 9 X 31
N/A
068 PT31634068
FLAT WASHER 4MM
Item is no longer available
PT31634068 Replaced By PW05M
N/A View Replacement
069 PT31634069
BEVEL SCALE INDICATOR
N/A
070 PT31634070
CUTTING HEAD SUPPORT ARM
N/A
071 PT31634071
LOCK SHAFT
N/A
072 PT31634072
FLAT WASHER 12MM
Item is no longer available
PT31634072 Replaced By PW06M
N/A View Replacement
073 PT31634073
LOCK NUT M12-1.75
Item is no longer available
PT31634073 Replaced By PLN09M
N/A View Replacement
074 PT31634074
***USE PAW02.5M***
Item is no longer available
PT31634074 Replaced By PAW02.5M
N/A View Replacement
075 PT31634075
COMPRESSION SPRING 1 X 6 X 17
N/A
076 PT31634076
LOCKING BLOCK
N/A
077 PT31634077
CLAMP RELEASE BUTTON
N/A
078 PT31634078
CLAMP PLATE
N/A
079 PT31634079
FLAT WASHER 4MM
Item is no longer available
PT31634079 Replaced By PW05M
N/A View Replacement
080 PT31634080
LOCK WASHER 4MM
Item is no longer available
PT31634080 Replaced By PLW02M
N/A View Replacement
081 PT31634081
CLAMP AXIS POST
N/A
082 PT31634082
PLATE
N/A
083 PT31634083
KNOB BOLT 1/4-28 X 15, 6-LOBE, D26
N/A
084 PT31634084
CLAMP FRAME
N/A
085 PT31634085
CLAMP POST M12 X 130
N/A
086 PT31634086
KNOB M5-.8, D25, ROUND
N/A
087 PT31634087
CUSHION PAD 11 X 2.5, 6 X 7 MM
N/A
088 PT31634088
ROLL PIN 5 X 14
Item is no longer available
PT31634088 Replaced By PRP94M
N/A View Replacement
089 PT31634089
SLIDE BAR CONNECT
N/A
090 PT31634090
TAP SCREW M4.2 X 14
N/A
091 PT31634091
REAR HANDLE (R)
N/A
092 PT31634092
REAR HANDLE (F)
N/A
093 PT31634093
GROMMET 6 ID 12MM OD
N/A
094 PT31634094
CORD HOLDER
N/A
095 PT31634095
HEX WRENCH W/ CROSS POINT 6MM
N/A
096 PT31634096
FLAT HD CAP SCR M5-.8 X 10
Item is no longer available
PT31634096 Replaced By PFH83M
N/A View Replacement
097 PT31634097
PROTECTIVE CORD SLEEVE
N/A
098 PT31634098
SLIDE BAR (R)
N/A
099 PT31634099
SLIDE BAR (L)
N/A
100 PT31634100
LOCK WASHER 5MM
Item is no longer available
PT31634100 Replaced By PLW01M
N/A View Replacement
101 PT31634101
FLAT WASHER 5MM
Item is no longer available
PT31634101 Replaced By PW02M
N/A View Replacement
102 PT31634102
BEARING PLATE
N/A
103 PT31634103
FELT WASHER
N/A
104 PT31634104
LINEAR BEARING LM254035
N/A
105 PT31634105
SPACER 32 X 46 X 26
N/A
106 PT31634106
KNOB BOLT 1/4-28 X 15, 6-LOBE, D26
N/A
107 PT31634107
COMPRESSION SPRING 0.8 X 9 X 18
N/A
108 PT31634108
CUTTING HEAD PIVOT SUPPORT
N/A
109 PT31634109
CHOP PIVOT PIN
N/A
110 PT31634110
PHLP HD SCR M10-1.5 X 20
Item is no longer available
PT31634110 Replaced By PS35M
N/A View Replacement
111 PT31634111
BUSHING 17ID X 34OD X 28.5L
N/A
112 PT31634112
BEARING OD 8MM
N/A
113 PT31634113
EXT RETAINING RING 14MM
Item is no longer available
PT31634113 Replaced By PR02M
N/A View Replacement
114 PT31634114
WASHER 14MM
N/A
115 PT31634115
BEVEL GEAR
N/A
116 PT31634116
KEY 4 X 4 X 12 RE
N/A
117 PT31634117
ARBOR SHAFT
N/A
118 PT31634118
GEAR COVER
N/A
119 PT31634119
BALL BEARING 6003-2RS
Item is no longer available
PT31634119 Replaced By P6003-2RS
N/A View Replacement
120 PT31634120
PLATE
N/A
121 PT31634121
FLAT HD CAP SCR M4-.7 X 10
Item is no longer available
PT31634121 Replaced By PFH94M
N/A View Replacement
122 PT31634122
FLAT HD CAP SCR M6-1 X 16
Item is no longer available
PT31634122 Replaced By PFH73M
N/A View Replacement
123 PT31634123
DUST CHUTE
N/A
124 PT31634124
GUARD ARM
N/A
125 PT31634125
FLAT WASHER 6MM
Item is no longer available
PT31634125 Replaced By PW03M
N/A View Replacement
126 PT31634126
DUST BAG CLIP
N/A
127 PT31634127
DUST BAG
N/A
128 PT31634128
BEARING PIN
N/A
129 PT31634129
BALL BEARING 606-2RS
N/A
130 PT31634130
DUST BAG FRAME
N/A
131 PT31634131
KNOB BOLT M6-1 X 54, 6-LOBE, D20
N/A
132 PT31634132
KNURLED NUT M6-1
N/A
133 PT31634133
BLADE GUARD (UPPER)
N/A
134 PT31634134
WIRING PROTECTOR
N/A
135 PT31634135
CABLE CLIP
N/A
136 PT31634136
EXT RETAINING RING 11MM
N/A
137 PT31634137
SHAFT
N/A
138 PT31634138
COMPRESSION SPRING 0.7 X 8 X 14
N/A
139 PT31634139
LASER CLASS II, 3V, 400-700NM
N/A
140 PT31634140
SET SCREW M6-1 X 6
Item is no longer available
PT31634140 Replaced By PSS02M
N/A View Replacement
141 PT31634141
LASER SEAT
N/A
142 PT31634142
CAP SCREW M4-.7 X 12
Item is no longer available
PT31634142 Replaced By PCAP23M
N/A View Replacement
143 PT31634143
TAP SCREW M4.2 X 40
N/A
144 PT31634144
CABLE CLIP
N/A
145 PT31634145
LIGHT BOX
N/A
146 PT31634146
LED LIGHT BULB ZM39-2
N/A
147 PT31634147
SEAL
N/A
148 PT31634148
LENS
N/A
149 PT31634149
DEFLECTOR
N/A
150 PT31634150
MOTOR PLATE
N/A
151 PT31634151
PHLP HD SCR M5-.8 X 16
Item is no longer available
PT31634151 Replaced By PS40M
N/A View Replacement
152 PT31634152
ARMATURE
N/A
153 PT31634153
PHLP HD SCR M5-.8 X 70
N/A
154 PT31634154
STATOR
N/A
155 PT31634155
BALL BEARING 6001-2RS
Item is no longer available
PT31634155 Replaced By P6001-2RS
N/A View Replacement
156 PT31634156
BEARING HOUSING
N/A
157 PT31634157
CAP
N/A
158 PT31634158
CARBON BRUSH
N/A
159 PT31634159
BRUSH HOLDER
N/A
160 PT31634160
PHLP HD SCR M5-.8 X 45
Item is no longer available
PT31634160 Replaced By PS54M
N/A View Replacement
161 PT31634161
MOTOR HOUSING
N/A
163 PT31634163
OPERATING HANDLE (TOP)
N/A
164 PT31634164
GROMMET 10 ID 20MM OD
N/A
165 PT31634165
HANDLE (UPPER)
N/A
166 PT31634166
TAP SCREW M4.2 X 16
N/A
167 PT31634167
PHLP HD SCR M5-.8 X 60
Item is no longer available
PT31634167 Replaced By PS105M
N/A View Replacement
168 PT31634168
LASER SWITCH KCD-117
N/A
169 PT31634169
LED LIGHT SWITCH KCD-117
N/A
170 PT31634170
SCREW CAP
N/A
171 PT31634171
MOTOR COVER
N/A
172 PT31634172
PHLP HD SCR M5-.8 X 35
Item is no longer available
PT31634172 Replaced By PS75M
N/A View Replacement
173 PT31634173
CONTROLLER ASSEMBLY
N/A
174 PT31634174
COMPRESSION SPRING 1 X 30 X 8
N/A
175 PT31634175
TRIGGER
N/A
176 PT31634176
RELEASE BUTTON
N/A
177 PT31634177
BUTTON PRESS POST
N/A
178 PT31634178
TAP SCREW M2.9 X 10
N/A
179 PT31634179
COMPRESSION SPRING 1 X 30 X 8
N/A
180 PT31634180
MICRO SWITCH KEDU WD01-1
N/A
181 PT31634181
TERMINAL BAR 4P
N/A
182 PT31634182
TAP SCREW M4.2 X 20
N/A
183 PT31634183
OPERATING HANDLE (BOTTOM)
N/A
184 PT31634184
LOCK NUT M5-.8
Item is no longer available
PT31634184 Replaced By PLN02M
N/A View Replacement
185 PT31634185
FLAT WASHER 5MM
Item is no longer available
PT31634185 Replaced By PW02M
N/A View Replacement
186 PT31634186
FIXED PLATE
N/A
187 PT31634187
BLADE GUARD (LOWER)
N/A
188 PT31634188
COTTER PIN M6 X 15 HAIRPIN
N/A
189 PT31634189
SCREW M6 X 20
N/A
190 PT31634190
TORSION SPRING
N/A
191 PT31634191
PHLP HD SCR M6-1 X 8
Item is no longer available
PT31634191 Replaced By PS03M
N/A View Replacement
192 PT31634192
COVER PLATE
N/A
193 PT31634193
CARRIAGE BOLT M5-.8 X 16
N/A
194 PT31634194
INNER FLANGE
N/A
195 PT31634195
SAW BLADE 10" X 48T X 5/8 ARBOR
N/A
196 PT31634196
OUTER FLANGE
N/A
198 PT31634198
CAP SCREW M8-1.25 X 20 LH
N/A
199 PT31634199
TORSION SPRING
N/A
200 PT31634200
TABLE INSERT
N/A
201 PT31634201
O-RING 4.8 X 1.9 P5
Item is no longer available
PT31634201 Replaced By PORP005
N/A View Replacement
202 PT31634202
CUTTING HEAD LOCK PIN
N/A
203 PT31634203
BEVEL ANGLE SCALE
N/A
204 PT31634204
HEX BOLT M10-1.5 X 55
Item is no longer available
PT31634204 Replaced By PB144M
N/A View Replacement
205 PT31634205
MITER SCALE INDICATOR
N/A
206 PT31634206
FRICTION PAD 3.9, 10 MM OD
N/A
207 PT31634207
CUTTING ARM TABLE
N/A
208 PT31634208
MITER RELEASE PIN
N/A
209 PT31634209
FLAT HD CAP SCR M4-.7 X 10
Item is no longer available
PT31634209 Replaced By PFH94M
N/A View Replacement
211 PT31634211
TAP SCREW M4.2 X 10
N/A
212 PT31634212
POWER CORD 14G 3W 157.5" 1-15P
N/A
213 PT31634213
TAP SCREW M4 X 12
Item is no longer available
PT31634213 Replaced By PHTEK39M
N/A View Replacement
214 PT31634214
TAP SCREW M4 X 10
Item is no longer available
PT31634214 Replaced By PHTEK15M
N/A View Replacement
215 PT31634215
LASER COVER
N/A
216 PT31634216
SET SCREW M6-1 X 16
Item is no longer available
PT31634216 Replaced By PSS11M
N/A View Replacement
217 PT31634217
SET SCREW M5-.8 X 8
Item is no longer available
PT31634217 Replaced By PSS31M
N/A View Replacement
218 PT31634218
FRICTION PAD
N/A
219 PT31634219
SHIM 3MM
N/A
220 PT31634220
SLEEVE
N/A
222 PT31634222
REAR COVER
N/A
224 PT31634224
HEX WRENCH 3MM
Item is no longer available
PT31634224 Replaced By PAW03M
N/A View Replacement
225 PT31634225
LOCK WASHER 6MM
Item is no longer available
PT31634225 Replaced By PLW03M
N/A View Replacement
301 PT31634301
HOLD-DOWN CLAMP ASSEMBLY
N/A
302 PT31634302
DUST BAG ASSEMBLY
N/A
304 PT31634304
BLADE GUARD ASSEMBLY (LOWER)
N/A
401 PT31634401
GRIZZLY.COM LABEL
N/A
402 PT31634402
QR CODE/SN LABEL
N/A
403 PT31634403
ELECTRICITY 0.5W X 0.4H
Item is no longer available
PT31634403 Replaced By PLABEL-14B
N/A View Replacement
404 PT31634404
BLADE ROTATION LABEL
N/A
405 PT31634405
MODEL NUMBER LABEL
N/A
406 PT31634406
SPECIFICATIONS LABEL
N/A
407 PT31634407
DISCONNECT 110V 2.8W X 1.5H
Item is no longer available
PT31634407 Replaced By PLABEL-62C
N/A View Replacement
408 PT31634408
WARNING LABEL
N/A
409 PT31634409
NO HAND ZONE LABEL
N/A
410 PT31634410
READ MANUAL 2.8W X 1.5H
Item is no longer available
PT31634410 Replaced By PLABEL-12D
N/A View Replacement
411 PT31634411
LASER DANGER LABEL
N/A
412 PT31634412
MOVING BLADE/AMPUTATION 2.8W X 1.5H
Item is no longer available
PT31634412 Replaced By PLABEL-60C
N/A View Replacement
413 PT31634413
EYE/EAR/LUNG 2.8W X 1.5H
Item is no longer available
PT31634413 Replaced By PLABEL-90C
N/A View Replacement
414 PT31634414
GLOSSY BLACK
Item is no longer available
PT31634414 Replaced By PPAINT-7
N/A View Replacement
415 PT31634415
CSA LABEL
N/A
MAN PT31634MAN
MANUAL T31634/T31635 MFD-08.19 V1.11.19
N/A